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L Report No.: BTL-FCCP-1-2103C170

CHO1 - 10th Harmonic of the fundamental frequency
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CHO06 — 10th Harmonic of the fundamental frequency
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"CH11 — 10th Harmonic ofAthe fynd—amental frgquency

@ “vEW 300 KBz 46.58 aem @ “VEW 300 KBz

o offfer 11]a o offfer 11]a o offfer 11]a

===== 30 MEz 297 vmz/ Stop 3 oAz Starc 3 oEz 1.2 Gaz/ Stop 15 Gmz Starc 15 omz T.15 omz/ Stop 26,5 Gmz

Date: 1.JUN.2021 17:09:51 Date: 1.JUN.2021 17:10:00 Date: 1.JUN.2021 17:10:10

Page 117 of 120




A
3 L L Report No.: BTL-FCCP-1-2103C170

APPENDIX H - POWER SPECTRAL DENSITY
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Report No.: BTL-FCCP-1-2103C170

[ Test Mode [ TX B Mode
Frequency Power Spectral Density Max. Limit
e (MHz) (dBm/3kHz) (dBm/3kHz) Resul
01 2412 -7.08 8.00 Complies
06 2437 -5.23 8.00 Complies
11 2462 -5.37 8.00 Complies
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Test Mode [TX G Mode
Frequency Power Spectral Density Max. Limit
CiEne) (MHz) (dBm/3kHz) (dBm/3kHz) .
01 2412 -9.24 8.00 Complies
06 2437 -7.60 8.00 Complies
1 2462 -7.90 8.00 Complies
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[ Test Mode [ TX N(HT20) Mode
Frequency Power Spectral Density Max. Limit
CrEnme) (MHz) (dBm/3kHz) (dBm/3kHz) Resl
01 2412 -10.02 8.00 Complies
06 2437 -9.71 8.00 Complies
1 2462 -9.14 8.00 Complies
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End of Test Report
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